
   
 

 

Notice Inviting Tender 

Operation of Water Treatment Plant, Sewage Treatment Plant, Fire Fighting  

and Water Supply Pumps at Sahyadri Campus, IIT Palakkad. 

 
S. No. Events Date and Time 

1 Notice Inviting BID (NIT) No. 17/IITPKD/EWD/ELE/2024-25/044 

2 Date of Publication 06-03-2025 
3   Date / Time of closing 20-03-2025, 1500 hrs 
4 Opening of Eligibility/Technical Bids 20-03-2025, 1530 hrs 
5 Estimated Cost put to bid           Rs.73,80,411/- 
6 Earnest Money Deposit (EMD)              Rs.1,47,608/- 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



1. GENERAL 
1.1. Indian Institute of Technology Palakkad (hereinafter called “IITPKD”) invites online Tenders 

under Two-Bid System as per the specifications given in Annexure-I. 
[...]
the contractor for the duration of the work. The same shall be returned to the office upon 
completion of the contract. 

14. The timing of shift duty can be changed by the Engineer In-charge as per site requirement. 

15. The firm/contractor shall keep the system operational on 24 hours basis & in healthy 
condition including Sundays & all kinds of holidays.   

16. The contractor shall submit the biodata, complete with educational qualification, experience 
certificate, one passport photograph in respect of the staff deployed on the work to the 
Engineer In-charge before commencement of work or whenever an employee is changed. 

17. In the absence of duty the recovery at the rate of Rs.1000/- for Technical operator and 
Rs.825/- per day for Technical helper will be made from the bill. 

18. The logbooks for all pumps and machinery in prescribed performa sheets for various 
maintenance works shall be maintained by the contractor as per direction of 
Engineer-in-charge.   

19. The contractor shall deploy trained and experienced staff on duty to maintain the installation 
in a proper manner.  The department shall satisfy itself about the persons to be engaged by 
the contractor on this job and the decision of the Engineer-in-charge shall be final and binding 
on the contractor.  The contractor shall be fully responsible for the integrity and character of 
the staff engaged.  Any staff not considered suitable for the job by the department shall have 
to be changed immediately by the contractor.     

20. If any schedule of check for maintenance of all equipments as per manufacturer 
recommendation is not carried out timely, suitable recovery shall be made from the bill and 
the decision of the Engineer-in-charge in this respect shall be final and binding on the 
contractor. 

21. Any major fault in the equipments shall have to be informed to the Engineer-in-charge or his 
authorised representative immediately. 

22. All the minor complaints about the installations brought to the notice of the working agency 
 



shall be attended promptly.  Besides the logbooks of comprehensive / preventive 
maintenance register, the contractor shall maintain a complaint register also in the plant room 
so that complaints are entered with date and time in the register by the complainant directly 
or informed telephonically. 

23. All the required material for replacement of minor parts including consumables and T&P (only 
ladders) required for the day-to-day maintenance work will be issued by the IIT Palakkad.   

24. All the installations shall be kept clean & safe from theft, fire & accident. Any damage caused 
to installation due to negligence, carelessness & inefficiency of the staff. The contractor shall 
be responsible to make good the loss or recovery of the same shall be made from the 
contractor bill. Decision of the engineer-in-charge in this regard shall be final & binding on the 
contractor. 

25. Payment shall be made on a monthly basis. 

26. While carrying out the works, the contractor shall take adequate care and observe relevant 
safety precautions. Necessary safety gadgets shall be provided by the Contractor to comply 
with statutory regulations. He shall indemnify IIT Palakkad against claims for compensation in 
this regard. Within 15 days of placing the order, he should arrange for training for the 
personnel engaged by him on preventive maintenance, safety regulations, safety precautions 
and general idea about operation of equipments, pre and post hazard activities. 

27. Any damage caused to Sahyadri Campus of IIT Palakkad's Installations by workers 
employed by the Contractor during the course of execution of the work shall be made good to 
the satisfaction of the Engineer In-charge, failing which , the same will be recovered from the 
Contractor's bill if proper justification is not given by the contractor. However, the decision of 
Engineer In-charge is final and binding on the Contractor. 

28. All staff should wear uniform with badge & name plate complete with name of the firm 
otherwise recovery @200/- per person per day shall be made from contractor’s bill. Minimum 
2 sets of Uniform and 1 set of safety shoes must be issued every year for all employees. 

29. If the performance/ integrity of any worker deputed by the contractor on the work is observed 
unsatisfactory, the worker shall be replaced within 48 hrs. The decision of the Engineer in 
charge in this respect shall be final and binding on the contractor. 

30. The contractor shall have to adopt all the safety precautions while executing the work and no 
claim shall be entertained by the Engineering Department in case of any accident while 
carrying out the work. 

31. The duty of staff shall be as per requirement of site & direction of Engineer-in-charge. 
32. Supply all types of Treatment chemicals, bacteria, consumables like gloves, masks, 

safety glasses, coats at the time of filling up of chemicals etc. 
33. The contractor shall maintain strict discipline among its staff and shall abide by and 

conform to all rules and regulations promulgated by the IIT Palakkad governing the 
operations. If IIT Palakkad feels that the conduct of any of the contractor’s staff is 
detrimental, the IIT Palakkad shall have the right to request for the removal of such staff 
either for incompetence, unreliability, misbehaviour, security reasons, etc., while on or off 
the job. The contractor shall comply with any such request to remove such staff at the 
contractor expense unconditionally. 

34. The contractor shall solely and exclusively be responsible for engaging or employing the 
staff for the execution of this work. All staff engaged by the contractor shall be on its 
payroll and be paid by them. IIT Palakkad will have no liability whatsoever concerning the 
staff engaged in this contract. The contractor shall make/pay full monthly wages on time 
along with statutory dues in bank transfer to the workmen within the 5th day of the 
following month, irrespective of whether the contractor has raised the bill or not. It shall 
be the responsibility of the contractor for any dispute arising between them and their staff. 

 



IIT Palakkad is indemnified against losses, damages, or claims arising thereof. 
35. There will be no relations between IIT Palakkad, and the staff engaged by the contractor 

under the contract. No claims for any employment in IIT Palakkad will be entertained or 
tenable. It shall be the sole responsibility of the contractor to regulate and affect any 
terms of employment with the engaged staff without any liability whatsoever to IIT 
Palakkad. 

36. The contractor shall be solely liable for any accident or injury that may happen to any of 
his staff engaged in the contract. The IIT Palakkad shall not be liable for, or in respect of, 
any damage or compensation payable at law in respect of, or in consequence of, any 
accident or injury to any staff in the employment of the contractor, and the contractor shall 
indemnify and keep indemnified the IIT Palakkad against all such claims, damages, 
compensations, and proceedings. The contractor shall forthwith report to the IIT 
Palakkad all cases of accidents to any of his staff and shall make every arrangement to 
render all possible assistance and aid to the victims of the accident. The IIT Palakkad will 
not take any responsibility for providing safety equipment and devices to workmen, and 
any consequential accident due to the non-provision of safety devices will be to the 
contractor’s account. 

37. The contractor or his staff shall not cause any damage to the assets/equipment/tool’s 
plants and any of the properties of the IIT Palakkad during the period of this contract. If 
any damage is caused, the same shall be made good by the contractor at his own cost 
and risk in a manner approved by the Engineer-inCharge. All activities shall be carried 
out without damaging IIT Palakkad property or existing sanitary/water supply/electric 
service lines. 

38. All staff engaged shall adhere to the traffic rules, maintain the speed limit below 30 
KMPH, Use Helmets while riding bikes and seat belt using 4 wheelers inside the campus. 

39. The workers engaged by the agency will be utilised for all types of electrical/mechanical 
repair/addition alteration/modification work in the Institute for which nothing will be paid 
extra. 

 
Contractor should take the Process water quality test through approved agencies on 
BiWeekly schedules for the below Parameters. The payment made for testing will be 
reimbursed by IIT Palakkad. 

Characteristics of 525 KLD STP Treated Water 

Sl. 
no. 

Parameter Unit Quantity 

1 pH - 6.5-8.5 
2 TSS mg/L < 5 
3 COD mg/L < 50 
4 BOD (5 days) mg/L < 10 
5 Total Nitrogen (TKN) mg/L < 5 
6 Ammoniacal Nitrogen mg/L < 1 
7 Phosphates mg/L < 1 
8 Total Coliform MPN/10ml Nil 
9 Oil & Grease mg/L < 1 

 

 

 Characteristics of 400 KLD WTP Treated Water (test shall be conducted as per relevant IS codes) 

 

 



Sl. 
no. 

Parameter Unit Quantity 

1 Colour HU 5 

2 Turbidity NTU NTU 1 

3 pH at 25 +- 2 deg C  6.5 to 8.5 

4 Electrical Conductivity micro mhos/cm  

5 Total Alkalinity (as CaC02) mg/l 200 

6 Sulphate (as S04) mg/l 200 

7 Total Dissolved Solids (TDS) at 
180 +- 2 deg C 

mg/l 500 

8 Total Hardness (as Ca C02) mg/l 200 

9 Calcium (Ca) mg/l 75 

10 Magnesium (as Mg) mg/l 30 

11 Chloride (as Cl) mg/l 250 

12 Fluoride (as F) mg/l 1 

13 Nitrate (as NO2) mg/l 45 

14 Iron (as Fe) mg/l 1 
 

 

➢ Aeration Tank: MLSS analysis (Monthly once) 

 

 



                                                                 
ANNEXURE-I B 

LIST OF EQUIPMENTS TO BE OPERATED 
 
 
 

Equipments in STP 
1. Bar screens, Collection tank , Equalisation Tank, ionisation tanks, SBR Tanks, decanting 

mechanism , Clear water tank, Sledge Holding tank, Ultrafiltration feed tank and Treated water 
tank . 

2. All equipment pump set 
3. Filters, Chemical dosing system and filter press system 
4. Addition and alteration works of the campus. 

 
 

Equipments in WTP & Fire pump room 
 

1. Aerator, dosing tank, agitator system, Clarifoculator, fire pumps, filter feed pumps, chlorine 
dosing system, hydro pneumatic water supply pumps for feeding supply to various buildings 
etc. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 
ANNEXURE-II 
 

PRE-QUALIFICATION CRITERIA FOR BIDDERS 
 

(TO BE SUBMITTED ONLY THROUGH ONLINE MODE IN APPROPRIATE FORMAT) 
 

Only those bidders fulfilling the following criteria should respond to the tender. 
1. Information related to the agency/bidder such as photocopies of the 

Registration/PAN/GST/TIN shall be furnished 
2. The Agency, who are bidding for this shall have satisfactorily completed the works in 

the Construction, operation and maintenance of STP and WTP having the capacity of 1 
Nos 200 KLD or 2 Nos 100 KLD during the last 7 years ending previous day of last date 
of submission of bid. 

3. The bidder must have a registered office in Karnataka/Tamil Nadu/Telangana/Andhra 
Pradesh or Kerala. Certificate of registration for the offices to be provided. 

4. Digitally signed tender documents should be uploaded in Cover One.  
5. Has the firm ever been debarred/blacklisted by any Govt. Organization/Dept.? If ‘yes’ the 

details thereof (Please upload supporting document). Is any person working with the 
applicant a near relative of the Employees of IIT Palakkad? If yes, give details (Separate 
declaration to be uploaded along with tender document) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

 



ANNEXURE-III  
TECHNO-COMMERCIAL BID 

  
(TO BE SUBMITTED ONLY THROUGH ONLINE MODE IN APPROPRIATE FORMAT) 
A. Company Profile 
     Name of the Company/Bidder 
     Postal Address of the Registered Office 
     Telephone (Landline) No. 
     Mobile No. 
     Email Address (Official) 
     Name of the CEO/Director 
     Name(s) of the Partners (if applicable) 
     Registration No. (Upload supporting document) 
      Type of Firm(Proprietary/Partnership/Private                                                     

Ltd./Private/MNC/Cooperative/Govt.Undertaking/Any Other) 
     Email Address and Contact Number(s) of CEO/Director 
     Year of Establishment 
     No. of Years of Operations in India 
     Location of Offices in India / Abroad 
    PAN (Upload supporting document) 
    GST (Upload supporting document) 
B. Alliances for the Purpose of this Bid, if applicable (Upload supporting document) 
    Details of Alliance(s) 
    Type of Alliance(s) 
C. Experience/Credentials 
D. Service Support and Availability of Spares in India 
     Location and Address of Service Centres 
     Whether the OEM offers any service 
     Whether the service set up maintains stock of Essential Spares in India 
     Lead time for Supply of Essential Spares 
E.  Others 
   Has the firm ever been debarred/blacklisted by any Govt. Organization/Dept.? If 

‘yes’ the details thereof. Upload (supporting document) 
  
Note: Supporting Documents, wherever asked for, shall be uploaded along with the 

Bid, without which the Bid shall be rejected outright.  
 

 



 
ANNEXURE-IV 

COMPLIANCE STATEMENT 
      (Part of eligibility/technical bid) 

 
The vendor shall, 
1. Prepare, sign and submit the Compliance Statement of the specification of the item in 
the format given below along with the eligibility/technical bid in the company letter head. 
2. Submit separate Compliance Statement of specification sheets for each item. 
3. Ensure that the component number and heading in the Technical Specifications is clearly 
mentioned in the document. If there are any deviations from the specifications mentioned by IIT 
Palakkad, the vendor should clearly indicate the deviations and give reasons for the deviation 
with proper justification. 
4. Provide the technical leaflet/literature/catalogue or any relevant document for all the 
quoted items to IIT Palakkad. The information provided in the compliance statement without 
supporting documents will not be considered for the evaluation of the eligibility/technical bid and 
will be treated as non- compliance and may lead to the disqualification of the eligibility/technical 
bid. 
5. Clearly respond to every requirement given in the technical specifications. Lack of clarity 
may be considered as lack of information and may subsequently lead to disqualification of the 
eligibility/technical bid. 
 

Format of Compliance Statement: 
 

Ite
m 
No. 

IIT Palakkad’s 
technical 
specification 
of 
components 
as given in 
Annexure-I 

Specification
s of 
model/make 
quoted by 
the vendor 

Vendor’s 
specification 
complies with 
IIT 
Palakkad’s 
technical 
specification? 
(YES/ NO) 

Deviation, if 
any, 
to be 
indicated in 
unambiguous 
terms 

Page no.  of 
relevant 
specification for 
the 
quoted model in 
the 
technical 
manual/leafl
et 

      
 

 



Annexure-V 
FORMAT OF PERFORMANCE SECURITY 

1. This deed of Guarantee made this day of between Bank of (hereinafter called the “Bank”) 
of the one part, and Indian Institute of Technology Palakkad (hereinafter called “the Purchaser”) 
of the other part. 
2. Whereas the Purchaser has awarded the contract for Supply, Installation, 
Commissioning, Integration and Validation       of (name of the item) (hereinafter called the 
contract) to 
(hereinafter called the contractor); (Name of the contractor) 
3. AND WHEREAS the contractor is bound by the said Contract to submit to the contractor 
a Performance Security for a total amount of Rs. (Amount in figures and words). 
4. Now, I/we the undersigned, being fully authorized to sign and to incur obligations for and 
on behalf of and in the name of (Full name of Bank), hereby declare that the said Bank will 
guarantee the Purchaser the full amount of Rs. (Amount in figures and words) as stated 
above. 
5. After the contractor has signed the aforementioned Contract with the Purchaser, the 
Bank is engaged to pay the Purchaser, any amount up to and inclusive of the aforementioned 